PARTS CATALOG

FOR

PAPER FEED UNIT

TYPE 1000L/1010L



PARTS CATALOG

INTRODUCTION

This chapter instructs you the numbers and names of this parts on this machine.

INDEX to PARTS CATALOG

Section1. Part Location and List

1. Paper Feed Unit | .....ccccoiiiiiiiiiiiiiiiiiiiiiiieccciineen e, 2—2
2. Paper Feed Unit Il .............cooiiii 2-4
3. Paper Feed Unit Il ... e 2—6

4. Cassette
Section 2. Parts INdeX .........ovviimmmneeiiinniiinnes e, 2=11

2-1



September 1, 1989

1. PAPER FEED UNIT |

2-2



1. PAPER FEED UNIT |

INDEX PART NO. DESCRIPTION MODEL
1 HO06 2910 Left Cover
2 HO06 2912 Lower Harness Cover
3 HO06 2932 Joint Bracket - Front Left
4 HO06 2904 Left Hinge - Front Cover
5 HO06 2902 Front Left Bracket - Support Cover
6 HO06 2937 Upper Harness Cover
1 HO06 2906 Left Inner Cover
8 HO06 2945 Front Cover Magnet
9 H006 2905 Right Inner Cover
10 H006 2690 Front Cover
1 HO06 2675 Jam Removal Decal
12 HO06 2901 Front Right Bracket - Support Cover
13 HO006 2903 Right Hinge - Front Cover
15 HO06 2909 Right Cover
17 HO06 2812 Rear - Support
18 HO06 2908 Rear Cover
19 HO06 2934 Joint Bracket - Rear Left
20 HO06 2938 |Joint Bracket - Front Right
21 HO06 2680 Installation Manual
100 0313 0060B |Philips Pan Head Screw - M3 x 6
101 0314 0060W |Philips Pan Head Screw - M4 x 6
102 0802 5094 Philips Truss Head Screw - M4 x 8
103 1105 0196 |Wire Saddle - WS—-INSV-O

2-3

September 1, 1989

INDEX

PART NO.

DESCRIPTION

MODEL




2. PAPER FEED UNIT 1I

September 1, 1989

o ’f/q":j g/luq
) AN ,
® T > e A ® g 3w I
s [ e vl \ N
S > =2 49 N® Al L
Lk fe ® 2T 9 4l N
N> S )/ aa  \ o L7 3K sl
&0 4 7 N A ) [ A A & g
D i 1 - D - S
T IOG_/_,W V/// T W'@\/Jﬁ 1o
g Xy, N P T g e ) T
TES=TE a0 e SN A
0 Ll f/ N f/\ff\/"%g >
i@ ! 510 /m " \%3/3/ QKEOG PR \\ 36
N&E 6 .35 < )
_ep 46§04 | ST SN - S P
_— TN, G L1002\ WY o
== P N P - S AN —\ A
Y B |5 ol N O 0 a2 o
A A NG Nl (n N S NN L
N — SN oYY N2
A S P v LN U N 26
T2, ¢ s <o 9 2B R NG N
W25 1NN Y IS T R RORa RN oo
& < NG T N SIS 04
L N || e >, A S Y
— S~ O Ol Y SN T S~ o
Ao RN N | AT = 23
| LT s SO b K T L AT
P Y R A N N R P N
e Py | L[ SN L, >
P | @YY L e S A P
B | 2 S a~ L~ T |
5 &Y || AR RSN os 08— R8s el
~_ L Il ek e W 2 5 IR aNg|
— reds ) WX )T R 7
/éw/q'\\"é/so\a\ﬁ‘. N, 10 L LA \\ \ii2 21
P /v /A\\»lr&’\K 22 g L}a/<, 17 /\/ 108
0o g AP T e P N ) &
oo P A P S 0 T = s
09" 4 ,/"/W// \\ € &—w2 o/ \3
104 Hn33 nNa 1Hna 104 :




2. PAPER FEED UNIT 1

INDEX PART NO. DESCRIPTION MODEL
| HO006 5038 Harness - Paper Lift Motor
2 HOO06 2831 Paper Lift Motor
3 HO06 2833 Paper Lift Motor Bracket
4 5447 2805 Slide Pin Holder
5 H006 5255 Paper End Sensor - LCT
6 HO06 2845 Bracket - Near End Sensor
7 HO06 2840 Gear Slide Spring
8 HO06 2838 Gear - 55T/16T
9 HO06 2837 Gear - 60T/16T
10 H006 2960 Gear - 64T
1 HO06 2959 Bushing - M5
12 HO006 2958 Gear Support Plate
13 HO006 2897 Feed Roller Mylar
14 HO06 2895 Feed Roller Guide
15 5447 2681 Snap Ring
16 5447 2723 Pick-up Roller
17 5447 2726 Paper Feed Roller
18 5447 2720 Gear - 18T
19 5447 2706 Gear - 15T

20 HO06 2878 Feed Roller Arm - LCT

21 HO06 2881 Feed Roller Bracket - LCT

22 HO06 2873 One Way Gear - 24T
23 H006 2871 Feed Roller Shaft - LCT

24 0804 3002 Parallel Key

25 HO06 2325 Solenoid Bracket

26 5447 2744 Spring - Paper Pick-up
21 5447 2737 Cam Catcher

28 5447 2745 Spring - Paper Feed

29 5447 2743 Lever Spring
30 HO06 2324 Paper Feed Solenoid - LCT
31 HO006 3676 Cam - Pressure Release Ass'y
32 5447 2751 Paper Feed Hub - Ratchet
33 HO06 2847 Ratchet Sleeve - Paper Feed
34 HOO0 2483 |Spring Clutch
35 HO06 2824 Timing Pulley - 50T

2-5

INDEX PART NO. DESCRIPTION MODEL
36 HO06 2829 Timing Belt - 300L

37 HO06 2823 Belt Tension Roller

38 H006 2957 Plate Spring - Belt Tension

39 HOO06 2821 Drive Motor Bracket

40 HO006 2826 Timing Pulley - 18T

41 HO06 5252 Drive Motor - LCT

42 5447 2746 Spring - Paper Feed

43 HO06 3674 Pressure Release Lever

44 H006 5028 Harness - Feed Motor

45 H006 2865 Paper End Detector Bracket - LCT
46 HO06 2869 Paper End Detector Lever - LCT
47 5205 5250 L.E.D. Sensor Type S

48 HO06 5029 Harness - Paper Sensor - LCT

49 HO06 2813 Right Stay

50 HO06 2948 LCT Spacer

51 HO06 2951 Front Guide Mylar

52 H006 2952 Rear Guide Mylar

53 H006 2950 Upper Guide Plate - Paper Feed
54 HO06 2872 Bushing - M8/M4




INDEX PART No. DESCRIPTION MODEL
100 0313 0040W | Philips Pan Head Screw - M3 4
101 0313 0060W | Philips Pan Head Screw — M3 6
102 0314 0140W | Philips Pan t-lead Screw - M4 14
103 0314 0040W | Philips Pan Head Screw - M4 4
104 0314 0060w | Philips Pan Head Screw - M4 6
105 0314 0080W | Philips Pan Head Screw - M4 8
106 0314 0100W | Philips Pan Head Screw - M4 10
107 0720 0040E | Retaining Ring - M4
108 0720 0050E | Retaining Ring - M5
109 0720 0060E |Retaining Ring - M6
110 1105 0196 Wire Saddle - WS-INSV-0
111 0584 0061W |Bolt — M4 x 6
112 5053 0223 Bushing - 8 mm
113 1105 0005 Nylon Clip - 3N
114 0324 0060G |Philips Sunk Screw - M4 x 6

INDEX

PART NO.

DESCRIPTION

MODEL




September 1, 1989

3. PAPER FEED UNIT 1l

¥ \
mwm )
mwvnwdww»wJ

g

R g — LY S )
.é%wwzxmw/Kﬁ,g/Nv

2-6




3. PAPER FEED UNIT il September1,1989

INDEX | PART No. DESCRIPTION MODEL INDEX | PART NO. DESCRIPTION MODEL
| H006 5027 LIB Harness - S2 36 HO006 2856 Guide Plate - Paper Feed LCT
2 HO06 5026 LIB Harness - P2 37 HO06 3672 Rear Side Plate - LCT
3 HO006 6008 PCB - LIB 38 HO06 2852 Rear Cassette Guide - Rear
4 HO006 5254 Cover Sensor - LCT 39 HO06 2843 Pressure Arm - Paper Lift
5 HO06 2922 | Cover Open Bracket - LCT 40 HO06 2841 | Paper Lift Shaft
6 HO06 2802 |Front Side Plate - LCT 41 HO06 2874 | Idle Gear - 16T
7 HO06 2913 | Edge Cover - LCT 42 HO006 2887 | Pressure Roller
8 HO06 2842 Paper Lift Lever 43 HO06 2885 Shaft - Guide Plate Open
9 H006 2921 Open Sensor Bracket - LCT 44 HO06 2890 Front Lock Spring - Guide Plate
10 HO06 5251 Door Sensor - LCT 45 HO06 2888 |Locking Bracket - Guide Plate - F
11 HO06 2854 Pin - Lever Cassette Detector 46 HO06 2886 Release Lever - Guide Plate Guide
12 H006 2851 |Front Cassette Guide - Front 47 5447 2751 | Feed Roller Hub - Ratchet
13 HO06 2855 | Lever Spring - Cassette Detector 48 H006 2944 | Roller Pressure Spring
14 HO06 2853 Cassette Detector Lever 49 HO006 2889 Locking Bracket - Guide Plate - R
15 HO06 2818 Under Stay 50 HO06 2884 Guide Plate - Drive Roller
16 H006 2941 | Rubber Foot - LCT 51 HO06 2882 | Drive Roller
17 HO06 2801 ICT - Base 52 HO006 2875 Middle Roller Gear - 16T
18 HO06 2955 |Guide Plate Cushion 53 HO06 2872 | Bushing - M8/M4
19 HO06 5061 Harness - LCT Cassette Sensor 54 H006 2816 | Left Stay
20 AW50 0001 Push Switch - Paper Size 1
21 HO06 2860 Separation Roller Cover - LCT
22 H006 2861 Separation Shaft - LCT
23 5447 2695 | Input Hub
24 HO006 2235 Cylindrical Spring
25 5447 2676 |Output Hub 101 0313 0120W | Philips Pan Head Screw - M3 x 12
26 5447 2678 Slip Clutch Cover 102 0314 0040W | Philips Pan Head Screw - M4 x 4
27 5447 2693 Separation Roller 103 0314 0060w | Philips Pan Head Screw - M4 x 6
28 5447 2681 Snap Ring 104 0951 4008W | Philips Screw with Flat Washer - M4 x 8
29 HO06 2893 Separation Cover 105 0965 4008W | Tapping Screw with Flat Washer - M4 x 8
30 HOO6 5062 |Harness - LCT Cassette Sensor - 2 106 0720 0040E |Retaining Ring - M4
31 1204 1617 Cassette SW - LCT 107 0720 0080E | Retaining Ring - M8
32 HO06 2848 |Cassette SW. Bracket 108 0720 0060E | Retaining Ring - M6
33 HO06 2844 Cushion - Paper Lift Arm 109 5053 0223 Bushing - 8 mm
34 HO06 2967 |Spring - Separate Roller 110 1105 0005 | Nylen Clip - 3N
35 HO06 2966 Arm - Separate Roller 111 0720 0030E | Retaining Ring - M3

2-7



=
SN

~—
N =
S

AN

\‘
S~
TN
_(% \\\\\

<
(AN

N
N D Nz

N

XN SNy

4.CASSETTE

¢ \
“N\M§‘mlw ava &
- m%x LMMMKQ\»/% VV v
— ?\\\M %Mml,/ . //W\ -,w/
! w\A VIMRV \\ / /e
MW b 4// m\\\ /\|w
| MWWMKN\ >




4. CASSETTE

INDEX PART NO. DESCRIPTION MODEL
1 HO06 2319 Cassette Cover
2 HO06 2972 Cassette Bottom Plate
3 5447 2912 Bottom Plate Cushion
4 HO006 3638 Paper Size Detector Pin - B4
4 H006 3640 | Paper Size Detector Pin - Legal
4 HO06 3642 Paper Size Detector Pin - Letter
6 HO06 2979 Front Side Fence
1 H006 2971 Cassette - LCT
8 HO06 3663 Cassette Decal
9 HO06 2977 Paper Check Decal
10 H006 2976 | Rear Fence
1 5413 4835 Decal. - Paper Level
12 HO06 2982 Rear Fence - Cassette
200 0965 4008W Tapping Screw with Washer - M4 x 8

INDEX

PART NO.

DESCRIPTION

MODEL




PARTS INDEX



September 1, 1989

PARTS NO. DESCRIPTION iﬁﬁx%_ PARTS NO. DESCRIPIION Il’ﬁg%XA;%.
HO000 2483 Spring Clutch 5-34 HO006 2855 Lever Spring - Cassette Detector 7-13
HO06 2235 Cylindrical Spring 7-24 HO06 2856 Guide Plate - Paper Feed LCT 7-36
HO06 2319 Cassette Cover 9- 1 HO006 2860 Separation Roller Cover - LCT 7-21
HO06 2324 Paper Feed Solenoid - LCT 5-30 H006 2861 Separation Shaft - LCT 7-22
HO006 2325 Solenoid Bracket 5-25 HO006 2865 Paper End Detector Bracket - LCT 5-45
HO006 2675 Jam Removal Decal 3-11 HO006 2869 Paper End Detector Lever - LCT 5-46
HO006 2680 Installation Manual 3-21 HO06 2871 Feed Roller Shaft - LCT 5-23
HO006 2690 Front Cover 3-10 HO006 2872 Bushing - M8/M4 5-54
HO06 2801 LCT - Base 7-17 H006 2872 Bushing - M8/M4 7-53
HO006 2802 Front Side Plate - LCT 7- 6 HO06 2873 One Way Gear - 24T 5-22
HO006 2812 Rear - Support 3-17 HO006 2874 Idle Gear - 16T 7-41
HO06 2813 Right Stay 5-49 HO006 2875 Middle Roller Gear - 16T 7-52
HO06 2816 Left Stay 7-54 HO06 2878 Feed Roller Arm - LCT 5-20
HO06 2818 Under Stay 7-15 HO06 2881 Feed Roller Bracket - LCT 5-21
HO006 2821 Drive Motor Bracket 5-39 HO006 2882 Drive Roller 7-51
HO006 2823 Belt Tension Roller 5-37 HO06 2884 Guide Plate - Drive Roller 7-50
HO06 2824 Timing Pulley - 50T 5-35 HO006 2885 Shaft - Guide Plate Open 7-43
HO006 2826 Timing Pulley - 18T 5-40 HO006 2886 Release Lever - Guide Plate Guide 7-46
HO06 2829 Timing Belt - 300L 5-36 HO006 2887 Pressure Roller 7-42
HO006 2831 Paper Lift Motor 5- 2 HO06 2888 Locking Bracket - Guide Plate - F 7-45
HO06 2833 Paper Lift Motor Bracket 5- 3 HO06 2889 Locking Bracket - Guide Plate - R 7-49
HO006 2837 Gear - 60T/16T 5- 9 H006 2890 Front Lock Spring - Guide Plate 7-44
HO006 2838 Gear - 55T/16T 5- 8 H006 2893 Separation Cover 7-29
HO06 2840 Gear Slide Spring 5- 7 H006 2895 Feed Roller Guide 5-14
HO06 2841 Paper Lift Shaft 7-40 HO06 2897 Feed Roller Mylar 5-13
HO06 2842 Paper Lift Lever 7- 8 HO06 2901 Front Right Bracket - Support Cover 3-12
HO006 2843 Pressure Arm - Paper Lift 7-39 HO06 2902 Front Left Bracket - Support Cover 3-5
HO06 2844 Cushion - Paper Lift Arm 7-33 HO06 2903 Right Hinge - Front Cover 3-13
HO06 2845 Bracket - Near End Sensor 5- 6 HO06 2904 Left Hinge - Front Cover 3-4
HO006 2847 Ratchet Sleeve - Paper Feed 5-33 H006 2905 Right Inner Cover 3-9
HO06 2848 Cassette SW. Bracket 7-32 HO06 2906 Left Inner Cover 3- 17
HO06 2851 Front Cassette Guide - Front 7-12 HO06 2908 Rear Cover 3-18
H006 2352 Rear Cassette Guide - Rear 7-38 HO06 2909 Right Cover 3-15
HO06 2353 Cassette Detector i-ever 7-14 HO06 2910 Left Cover 3- 1
HO06 2854 Pin - Lever Cassette Detector 7-11 HO06 2912 Lower Harness Cover 3-2




September 1, 1989

PARTS NO. DESCRIPTION iﬁﬁﬁxaﬂf. PARTS NO. DESCRIPTION iﬁgixAﬂg.
HO06 2913 Edge Cover - LCT 7-1 HO06 5027 LIB Harness - S2 7-1
HO06 2921 Open Sensor Bracket - LCT 7- 9 HO006 5028 Harness - Feed Motor 5-44
HO06 2922 Cover Open Bracket - LCT 7- 5 H006 5029 Harness - Paper Sensor - LCT 5-48
HO006 2932 Joint Bracket - Front Left 3-3 HO006 5038 Harness - Paper Lift Motor 5-1
HO06 2934 Joint Bracket - Rear Left 3-19 HO06 5061 Harness - LCT Cassette Sensor 7-19
HO06 2937 Upper Harness Cover 3-6 H006 5062 Harness - LCT Cassette Sensor - 2 7-30
HO006 2938 Joint Bracket - Front Right 3-20 HO06 5251 Door Sensor - LCT 7-10
HO06 2941 Rubber Foot - LCT 7-16 HO06 5252 Drive Motor - LCT 5-41
HO06 2944 Roller Pressure Spring 7-48 H006 5254 Cover Sensor - LCT 7- 4
HO06 2945 Front Cover Magnet 3-8 H006 5255 Paper End Sensor - LCT 5- 5
HO06 2948 LCT Spacer 5-50 H006 6008 PCB - LIB 7- 3
H006 2950 Upper Guide Plate - Paper Feed 5-53

H006 2951 Front Guide Mylar 5-51

HO06 2952 Rear Guide Mylar 5-52

HO06 2955 Guide Plate Cushion 7-18

HO06 2957 Plate Spring - Belt Tension 5-38

H006 2958 Gear Support Plate 5-12

HO006 2959 Bushing - M5 5-11

H006 2960 Gear - 64T 5-10

HO06 2966 Arm - Separate Roller 7-35

HO06 2967 Spring - Separate Roller 7-34

HO06 2971 Cassette - LCT 9- 17

HO06 2972 Cassette Bottom Plate 9- 2

HO006 2976 Rear Fence v9-10

HO06 2977 Paper Check Decal 9- 9

HO006 2979 Front Side Fence 9- 6

H006 2982 Rear Fence - Cassette 9-12

HO006 3638 Paper Size Detector Pin - B4 9- 4

H006 3640 Paper Size Detector Pin - Legal 9- 4

HO06 3642 Paper Size Detector Pin - Letter 9- 4

HO06 3663 Cassette Decal 9- 8

H006 3672 Rear Side Plate - LCT 7-37

HO06 3674 Pressure Release Lever 5-43

HO06 3676 Cam - Pressure Release Ass'y 5-31

H006 5026 LIB Harness - P2 7- 2

2-13



PAGE AND
PARTS NO. DESCRIPTION INDEX NO.
AW50 0001 Push Switch - Paper Size 1 7-20

2-14

September 1, 1989

PARTS NO. DESCRIPTION iﬁiixArl:oD.
5053 0223 Bushing - 8 mm 5-112
5053 0223 Bushing - 8 mm 7-109
5205 5250 L.E.D. Sensor Type S 5-47
5413 4835 Decal - Paper Level 9-11
5447 2676 Output Hub 7-25
5447 2678 Slip Clutch Cover 7-26
5447 2681 Snap Ring 5-15
5447 2681 Snap Ring 7-28
5447 2693 Separation Roller 7-27
5447 2695 Input Hub 7-23
5447 2706 Gear - 15T 5-19
5447 2720 Gear - 18T 5-18
5447 2723 Pick-up Roller 5-16
5447 2726 Paper Feed Roller 5-17
5447 2737 Cam Catcher 5-27
5447 2743 Lever Spring 5-29
5447 2744 Spring - Paper Pick-up 5-26
5447 2745 Spring - Paper Feed 5-28
5447 2746 Spring - Paper Feed 5-42
5447 2751 Paper Feed Hub - Ratchet 5-32
5447 2751 Feed Roller Hub - Ratchet 7-47
5447 2805 Slide Pin Holder 5- 4
5447 2912 Bottom Plate Cushion 9- 3




September 1, 1989

PARTS NO. DESCRIPTION PAGE AND PARTS NO. DESCRIPTION PAGE AND
INDEX NO. INDEX NO.
0313 0040w Philips Pan Head Screw - M3 x4 5-100
0313 0060B Philips Pan Head Screw - M3 x6 3-100
0313 0060w Philips Pan Head Screw - M3 x 6 5-101
0313 0120w Philips Pan Head Screw - M3 x 12 7-101
0314 0040w Philips Pan Head Screw - M4 x 4 5-103
0314 0040w Philips Pan Head Screw - M4 x 4 7-102
0314 0060w Philips Pan Head Screw - M4 x 6 3-101
0314 0060W Philips Pan Head Screw - M4 x 6 5-104
0314 0060W Philips Pan Head Screw — M4 x 6 7-103
0314 0080W Philips Pan Head Screw - )M4 x 8 5-105
0314 0lo0W Philips Pan Head Screw - M14 x 10 5-106
0314 0140w Philips Pan Head Screw - M4 x 14 5-102
0324 0060G Philips Sunk Screw - M4 x 6 5-114
0584 0061W Bolt -—M4x6 5-111
0720 0030E Retaining Ring - M3 7-111
0720 0040E Retaining Ring - M4 5-107
0720 0040E Retaining Ring - M4 7-106
0720 0050E Retaining Ring - M5 5-108
0720 0060E Retaining Ring - M6 5-109
9720 0060E Retaining Ring - M6 7-103
3720 0080E Retaining Ring - M8 7-107
0802 5094 Philips Truss Head Screw -M4 x 8 3-102
0804 3002 Parallel Key 5-24
0951 4008W Philips Screw with Flat Washer - M4 x 8 7-104
0965 4008W Tapping Screw with Flat Washer - M4 x 8 7-105
0965 4008W Tapping Screw with Washer - M4 X 8 9-200
1105 0005 Nylon Clip - 3N 5-113
1105 0005 Nylon Clip - 3N 7-110
1105 0196 Wire Saddle - WS-INSV-O 3-103
1105 0196 Wire Saddle - WS-INSV-O 5-110
1204 1617 Cassette SW - LCT 7-31
I




	PAPER FEED UNIT TYPE 1000L/1010L
	INDEX to PARTS CATALOG
	1. PAPER FEED UNIT I
	2. PAPER FEED UNIT II
	3. PAPER FEED UNIT Ill
	4. CASSETTE
	PARTS INDEX

